
 

1351 Jefferson St., Suite 301 
Washington, MO 63090  636-432-5029 

Civil Engineering 

Surveying & Mapping 

Potable Water 

Wastewater Treatment 

Civil Site Design 

Construction Support 

Transportation 

Wastewater Collection 

Timberland Wastewater Facility Improvements - KY0083755 

Design Considerations – Construction Permit Application 

Date: September 28, 2020 
 

Introduction 

The purpose of this document is to specifically address the criteria used for the design of various 

improvements to the Timberland Wastewater Treatment Facility, and to describe pertinent information 

required in Section IV - “Design Considerations” of the Construction Permit Application for said 

improvements.  

E. Design Criteria 

The process flow diagram for the proposed improvements is included in Section A of the appendix to 

this specific document. Raw sewage will continue to enter the facility through the existing lift station 

and will be conveyed to a hydraulic overflow structure. Flows in excess of 50,000 gpd received in the 

overflow structure will be diverted to the existing lagoon for equalization. When excess flow conditions 

subside at the plant, wastewater can be returned to the existing lift station via a 4” PVC gravity line with 

a plug valve. The dry weather flow discharge from the overflow structure (up to 50,000 gpd) will be 

received in a three stage Moving Bed Biological Reactor, and two hopper bottomed clarifier sections for 

secondary treatment. Following secondary treatment if polishing is necessary, clarified effluent can be 

diverted to the existing lagoon. If no extra polishing is necessary, wastewater will continue to flow 

downstream to the new chlorine tablet feeder, and will proceed to the newly constructed contact/post-

aeration tank. This will be used to elevate the dissolved oxygen levels and to meet the disinfection and 

DO residual limits prior to effluent discharge. A dechlorination tablet feeder will be installed 

downstream of the contact chamber to lower residual chlorine levels to meet the limit specified on the 

discharge permit. Sludge can be conveyed from the clarifiers into either the First Stage MBBR as Return 

Activated Sludge, or to a pair of aerobic digesters where it will be stabilized to a Class B sludge and 

thickened using telescoping valves. More details on the sludge management plan can be found in 

Section H located further within this document.  The system has been designed to be operated as a pure 

MBBR, fixed film system, and the use of a return activated sludge is not required to meet effluent 

objectives.  However, the system will be equipped with a return to allow the system to be operated as 

an integrated fixed film activated sludge system if desired by the operational team. 

Based on the level of redundancy in the design, we believe the plant qualifies for classification as Grade 

A Reliability. A transfer switch will be installed that allows the use of a backup generator which will 

provide sufficient power for the entire facility including the blowers and influent pumps, allowing 

continuous use of all treatment processes. The use of multiple MBBR stages allows certain tanks to be 

bypassed while performing maintenance within the system while simultaneously treating wastewater to 

a level that will meet the effluent parameters required by the KDEP. 



 

1351 Jefferson St., Suite 301 
Washington, MO 63090  636-432-5029 

Civil Engineering 

Surveying & Mapping 

Potable Water 

Wastewater Treatment 

Civil Site Design 

Construction Support 

Transportation 

Wastewater Collection 

A summary of the design criteria used for unit process sizing is included in Section B of the Appendix 

including: 

• Plant & MBBR Influent Characteristics 

• Tank Sizing Summary 

• BOD/Nitrification MBBR Aeration Requirement Summary 

• Blower Requirement Summary 

• Clarifier Summary 

• Aerobic Digestion Tank No. 1 & 2 Summary 

• Aerobic Digestion Mixing and Aeration 

• Chlorine Contact Time 

• Post Aeration 

Each process was designed in accordance with the 2014 version of Ten State Standards for Wastewater 

Facilities and 401 KAR 5:005. 

G. Site Location 

A site plan can be found in the plan document which clearly shows the site boundaries and the position 

of the site in reference to those boundaries. The most recently available subdivision plat available is 

attached in the appendix, as well as an Alta Survey of the existing site. There are no dwellings within 200 

feet of the treatment plant.  

H. Other Information 

During construction, the existing package plant will be shut down, while the existing lagoon and chlorine 

contact chamber will be used for treatment and disinfection. 

Sludge will be generated within the MBBR Process and conveyed via air lifts from the clarifier hoppers to 

a series of two aerobic digesters. The aerobic process will serve as a sludge thickening vessel with the 

use of a telescoping valve in each tank.  After sludge is sufficiently thickened in the primary tank, it will 

be conveyed to the second tank using a 2.5 hp single centrifugal pump. Using telescoping valves to 

decant/thicken the sludge in the digester, it has been estimated that the digested sludge solids 

concentration in the first aerobic digester may range from  10,000-15,000 ppm, which would result in a 

Solids Retention Time (SRT)  between 70 and 105 days, and in the second digester from 20,000-25,000 

ppm which would result in an SRT between 41 and 51 days. The thickened and stabilized sludge would 

be considered Class B and will be hauled away by contractors and may be used for land application.  

A new effluent pipe will be constructed around the northern section of the existing lagoon, ending at 

the same location of the existing outfall. The facility discharges into West Fork Massac Creek, who’s 

nearest downstream intake is the Ohio River about 45 miles downstream. The outfall can be seen on the 

ALTA Survey attached. 

 



 

1351 Jefferson St., Suite 301 
Washington, MO 63090  636-432-5029 

Civil Engineering 

Surveying & Mapping 

Potable Water 

Wastewater Treatment 

Civil Site Design 

Construction Support 

Transportation 

Wastewater Collection 

Appendix 

Section A - Process Flow Diagram  

Section B - Summary of Design Criteria 

Section C - Subdivision Plat 

Section D - ALTA Survey 

  



 

1351 Jefferson St., Suite 301 
Washington, MO 63090  636-432-5029 

Civil Engineering 

Surveying & Mapping 

Potable Water 

Wastewater Treatment 

Civil Site Design 

Construction Support 

Transportation 

Wastewater Collection 

Section A – Process Flow Diagram 

  



1351 Jefferson, Suite 301
Washington, MO 63090

mail@21designgroup.net
P: 636-432-5029



 

1351 Jefferson St., Suite 301 
Washington, MO 63090  636-432-5029 

Civil Engineering 

Surveying & Mapping 

Potable Water 

Wastewater Treatment 

Civil Site Design 

Construction Support 

Transportation 

Wastewater Collection 

Section B – Summary of Design Criteria 

  



Plant Influent Characteristics
1 No. of Customers 70
2 Population Equivalent 210 PE
3 Annual Average Daily Flow 25,000 gpd
4 Maximum Monthly Average Daily Flow 25,000 gpd
5 Peak Daily Flow 75,000 gpd
6 Peak Hourly Flow (w/out Equalization) 100,000 gpd
7 Influent BOD 225 mg/L
8 Influent BOD 46.9 lbs/day
9 Influent TSS 225 mg/L

10 Influent TSS 46.9 lbs/day
11 Influent NH3-N 35 mg/L
12 Influent NH3-N 7.3 lbs/day
13 Influent TKN 40 mg/L
14 Influent TKN 8.3 lbs/day
15 Influent pH 7
16 Water Temperature 13 deg-C

MBBR Influent Characteristics
17 Annual Average Daily Flow 25,000 gpd
18 Maximum Monthly Average Daily Flow 25,000 gpd
19 Peak Daily Flow (w/Equalization) 50,000 gpd
20 Peak Hourly Flow (w/Equalization) 50,000 gpd
21 Influent BOD 225 mg/L
22 Influent TSS 225 mg/L
23 Influent NH3-N 35 mg/L
24 Influent TKN 40 mg/L
25 Design Influent TKN 40 mg/L
26 Influent pH 7
27 MBBR Water Temperature 10 deg-C

MBBR Tank Sizing Summary